



Paul Brough
Merlin Coatings Limited
Unit 7 Kirkhall Workshops
Bilbao Street
Bolton
Lancashire
BL1 4HH

Lab Report Number: 219725/R1

Job Reference: Y04/4812

Date of Issue: 04-Feb-05

Page 1 of 2

Commercial in Confidence

***Determination of Water-Vapour
Transmission Rate of Free Films
(Dish Method)***

Sample Description

Description: Free film
Product name: Merlin Barrier Coat
Name of supplier: Merlin Coatings Limited

Testing

Tested by: K.Lardner
Test standard/method: BS EN ISO 7783-1 using dry cup method
Date samples received: 20/10/2004
Date tested: 12/11/2004 to 06/12/2004
Number of specimens tested: 5
Specimen dimensions (mm): 90mm dia' (80mm dia' exposed test area)
Test conditions: 23° ±1°C @ 75% RH ±2%

Results Summary

Detailed results are given on page 2

Mean Water Vapour Permeability, g/m²/day: 1.83

Final approval on behalf of BRE:

Date:

4/2/05

Name: Martyn Webb

Position:

Principal Consultant

This report may only be distributed in its entirety and in accordance with the terms and conditions of the contract.

Test results relate only to the items tested.

BRE has no responsibility for the design, materials, workmanship or performance of the product or items tested.

This report does not constitute an approval, certification or endorsement of the product tested.

©Building Research Establishment Ltd 2005



Building Research Establishment Ltd, trading as BRE. BRE is wholly owned by the Foundation for the Built Environment.
Registered in England: No 331 9324. Registered Office: Garston, Watford WD25 9XX

Visit www.bre.co.uk for BRE's online services



In association with
ABI & Lloyd's